
 

CONTRACTUAL AND DEFAULT AGREEMENT 
 

FOR 
 

COMMUNAL SEWAGE SYSTEM 
 

This agreement made in duplicate this              day of                 , 20        , 
 

B E T W E E N: 
 

THE CORPORATION OF THE COUNTY OF BRANT 
 

hereinafter called the ‘County’ 
 

 

 
- AND - 

 

 

1479893 ONTARIO LIMITED 

hereinafter called the “Owner” 

 

WHEREAS the Owner has established a 400-unit recreational trailer park known 
municipally as 99 Fourth Concession Road (hereinafter “Twin Springs”) on property being 
Former Burford township, Brant County, First N/Part E ½ lot 19, 4th concession, part S ½ 
lot 19 3rd Concession Part NW corner lot 18 4th Concession and parts of road 
Allowances  
plus 
[...]
execute a discharge of this Agreement from the title of the Lands, obtain return of 
all security and deposits, and require the County to release any easements granted 
upon the Owner, subject to the Owner: 

 

https://www.lawinsider.com/clause/updates


 

Page 11 of 21 
 

a. Giving up its license to operate a recreational mobile home park; 
 

b. Terminating the use of the system; 
 

c. Removing all trailers and mobile homes, and their occupants from the lands; 
 

d. Paying the County for any expenses incurred by it in connection with the 
System; and  

 

e. Decommissioning and removing the System, including all sanitary sewers and 
rehabilitation of the ground, to the satisfaction of the County. 

 

ARTICLE 11 – NOTICE 
 

11.1 Any notice under this Agreement shall be sufficiently given by personal delivery, 
facsimile transmission or prepaid registered mail as follows: 

 

a. in the case of the County to: 
 

The Corporation of the County of Brant, 
Director of Council Services, Clerk 

66 Grand River St N 

           Paris, ON  N3L 2M2 
 

b. in the case of the Owner to: 
 

1479893 Ontario Limited 

c/o Jonathan Weaver, President 
99 Fourth Concession Rd 

Burford, ON  N0E 1A0 
 

11.2 Either Party giving notice as provided in Article 1.1 may change such address from 
time to time.  If any question arises as to whether any notice was or was not 
communicated by one Party to the other, it shall be deemed to have been 
effectively communicated or given on the day delivered, transmitted or on the 5 th 
(fifth) day after it was mailed despite any strikes, lock outs or other disruption or 
mail service, whichever is the earlier. 

 

ARTICLE 12 – GENERAL 
 

12.1 Schedules to the Agreement 
 

It is understood that and agreed that the following Schedules appended hereto are 
included and form part of the Agreement consisting of: 
 

Schedule 1 – Description of Communal Sewage System 

Schedule 2 – Legal Description of Lands 

Schedule 3 – Ministry of the Environment Certificate of Approval 
Schedule 4 – Site, Servicing Plan 

Schedule 5 – Schedule of Costs 

Schedule 6 – Contingency Plan 

12.2 Entire Agreement 
 

a. This Agreement constitutes the entire Agreement between the Parties hereto 
with respect to all of the matters herein. 

 

b. This Agreement may be amended only by further instrument in writing, signed 
by the Parties, their successors or assigns. 

 

 

 



 

Page 12 of 21 
 

12.3 Governing Law 
 

The laws of the Province of Ontario and the laws of Canada as applicable in the 
Province of Ontario shall govern this Agreement. 

 

12.4 Severability 
 

Each provision of this Agreement shall be severable from the other and the 
invalidity or unenforceability of any provision shall not affect the validity and 
enforceability of any other provision. 

 

12.5 Remedies of the County 
 

No reference to or exercise of any specific right or remedy by the County shall 
prejudice or preclude the County from any other remedy in respect thereof, 
whether allowed at law or in equity or expressly provided for herein, and the County 
may from time to time exercise any one or more of such remedies independently 
or in combination. 

 

12.6 Gender/Number 
 

This Agreement shall be read with such changes of gender or number or corporate 
status as the context may require. 

 

12.7 Headings 
 

Headings appearing in this Agreement are for convenience only.  
 

12.8 Further Assurances 
 

The Parties hereto shall sign such further and other documents, do and perform 
and cause to be done and performed such further and other acts and things as 
may be necessary or desirable in order to give full effect to this Agreement and 
every part hereof. 

 

12.9 Covenants to Run with the Lands 
 

All of the covenants and conditions contained in this Agreement shall be deemed 
to be covenants running with the Lands and shall be binding upon the Parties, their 
successors and assigns. 

 

12.10  Removal of Agreement  
 

The Owner shall not make any application or cause, permit, or authorize any 
person to make to make application to remove this agreement from the title of the 
lands described in Schedule “2”. The County may upon termination of this 
agreement, in its sole discretion, remove this agreement from the title to the lands 
described in Schedule “2” at any time.  

 

12.11    Counterparts 
 

This Agreement may be executed in one or more counterparts, each of which is 
deemed to be an original and both of which together constitutes one and the same 
instrument.   

 

ARTICLE 13 – INDEPENDENT LEGAL ADVICE 
 

13.1 The Owner acknowledge and agree that the Owner has been afforded the 
opportunity to obtain independent legal advice (at their own cost) and confirm by 
the execution and delivery of this Agreement that the Owner has either done so or 
waived the Owner’s right to do so in connection with entering into this Agreement. 

 



 

Page 13 of 21 
 

ARTICLE 14 – SPECIAL PROVISIONS 
 

14.1 This Agreement and everything contained herein shall enure to the benefit of and 
be binding upon the respective heirs, executors, administrators, successors and 
assigns of the parties hereto. 

 

14.2 The Owner shall not call into question directly or indirectly in any 
proceeding whatsoever in law or in equity or before any court or administrative 
tribunal the right of the County to enter into this Agreement and to enforce each 
and every term of this Agreement and this clause may be asserted and pleaded 
as an estoppel against the Owner in any such proceeding. 

 

14.3 Notwithstanding the foregoing, if at any time during the currency of this Agreement, 
it is found by any court of competent jurisdiction, by any administrative tribunal or 
ministry of government that this Agreement or any part thereof is ultra vires the 
County or otherwise void or invalid then no obligation, liability or duty of any nature 
or kind whatsoever, whether in law or in equity shall be imposed upon the County 
to carry out any part of this Agreement so found to be ultra vires, void or invalid. 

 

14.4 If any term of this Agreement shall be found to be ultra vires the County or 
otherwise void, invalid or unenforceable, such term shall conclusively be deemed 
to be severable and the remainder of this Agreement, mutates mutandis, shall be 
and remain in full force and effect. 

 

14.5 This Agreement is to be interpreted in accordance with the laws of the Province of 
Ontario. Any dispute or issue raised between the parties as to the interpretation or 
effect of this Agreement or any part of this Agreement is to be determined or 
resolved by proceedings taken before a court of competent jurisdiction in Ontario. 

 

14.6 The Owner agrees that the County shall have the right to enter upon the subject 
lands from time to time to ensure that the terms of this Agreement and any zoning 
by-law amendment duly adopted by the County are being fully complied with. The 
Developer agrees that all deficiencies shall be corrected forthwith to the 
satisfaction of the County. 

 

14.7 No Contra Proferentem  The provisions of this Agreement have been mutually 
prepared by the parties and both parties had independent legal advice.  Should 
any aspect of this Agreement be brought before a judicial or quasi-judicial hearing, 
this Agreement is to be read, reviewed, and interpreted without regard to contra 
proferentem. 

 

 
14.8 Idem  Any reference in this Agreement to all or any part of any manual, statute, 

regulation, or by-law, unless otherwise stated, is a reference to such manual, statute, 
regulation or by-law, or the relevant part thereof, as amended, substituted, replaced, 
or re-enacted, from time to time. 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

Page 14 of 21 
 

IN WITNESS WHEREOF the said parties have hereunto set their hands and seals and affixed 
their seal attested to by the hands of their proper Officers in that behalf. 
 

SIGNED, SEALED & DELIVERED)    THE CORPORATION OF THE COUNTY OF 

 )    BRANT 

in the presence of    )    Per: 
      ) 
      ) 
      ) 

 )    __________________________________ 
 )    David Bailey, Mayor 
 ) 
 ) 
 ) 
 )    __________________________________ 

 )    Alysha Dyjach, Clerk 

 )    We have the authority to bind the corporation 
 )     
 ) 
 ) 
 )    ___________________________________ 

 )    Jonathan Weaver 
 )    1479893 Ontario Limited 

 )         
 )     
 )             
 )    I have the ability to bind the corporation 

  



 

Page 15 of 21 
 

SCHEDULE 1 
 

DESCRIPTION OF COMMUNAL SEWAGE SYSTEM 
 

Classification of Sewage Treatment Plant:  Tertiary  
 
Details of Service Area: 
 

 Type of Occupancy:  Seasonal Residential 

 Type and Number of Units:  400 lots of camping sites and cottages 
 
 
Design Capacity of Sewage Treatment Plant: 
 
Design Capacity with All  Prior to Completion of  Upon Completion of  
Treatment Trains in  Construction of All Construction of All 
Operation    Proposed Works  Proposed Works 
 
Rated Capacity   85 cubic metres per day 170 cubic metres per day 
 
Influent Sewage 
 
Receiving Location  Types 
 
In Collection System  Sanitary Sewage 
 
WWTP – PHASE 1 85m3/d 
 
Flow Equalization System 
 

 One (1) 64,300 litres capacity in-ground equalization tank, two (2) air mixing 
blowers, and two (2) screen feed pumps. 

 
Preliminary Treatment Systems 
 

 Screening – one (1) fine screen, one (1) discharge tank. 
 
Secondary Treatment Systems 
 

 Biological Treatment – one (1) 99,400 litres capacity aerobic tank, two (2) aeration 
blowers, two (2) membrane feed pumps, and one (1) wasting activated sludge 
pump. 

 
Tertiary Treatment Systems 
 

 Membrane Filtration System – one (1) membrane tank, one (1) MicroClearTM MB3-
3L submerge membrane module with MicroClearTM MCXL2 membrane cassettes, 
permeate extraction header, two (2) permeate extraction pumps, and two (2) air 
scouring blowers. 

 
Supplementary Treatment Systems 
 

 Chemical Dosing System 

 Two (2) alum dosing pumps, two (2) caustic dosing pumps, two (2) acid dosing 
pumps, spill containments for chemical drums. 

 
 
 
 



 

Page 16 of 21 
 

Disinfection System 
 

 Two (2) train each with one (1) UV reactor 
 
Sludge Management System 
 

 One (1) 66,600 litres capacity in-ground sludge holding tank, one (1) aeration 
blower, and one (1) decanting pump. 

 
Odor Control System 
 

 One (1) activated carbon vessel 
 
Final Effluent Disposal Facilities 
 

 Effluent sewer from the UV/filter building to the outfall chamber discharging to the 
outflowing channel of Crestwood Lake. 

 
WWTP – Phase 2 170m3 /d 
 
Secondary Treatment Systems 
 

 One (1) addition membrane feed pump 
 
Tertiary Treatment Systems 
 

 Membrane Filtration System – one (1) membrane tank, one (1) MicroClearTM MB3-
3L submerge membrane module with MicroClearTM MCXL2 membrane cassettes, 
permeate extraction header, two (2) permeate extraction pumps, and two (2) air 
scouring blowers. 

 
including all other mechanical system, electrical system, instrumentation and control 
system, standby power system, piping, pumps, valves and appurtenances essential for 
the proper, safe and reliable operation of the Works in accordance with this Approval, in 
the context of process performance and general principles of wastewater engineering 
only. 
 
all in accordance with the submitted supporting documents listed in Schedule A. 
 
  



 

Page 17 of 21 
 

SCHEDULE 2 
 

LEGAL DESCRIPTION OF THE LANDS 
 

The subject lands affected by this agreement are known municipally as 99 Fourth 
Concession Road, are approximately 66 acres in area, composed of N/Part E ½ lot 19, 
4th concession, part S ½ lot 19 3rd Concession Part NW corner lot 18 4th Concession 
and parts of road Allowances  
plus 

Part lot 19 concession 3 Burford part RDAL BTN con 3and4 Burford as in A439348 S/T 
the interest of the municipality country of Brant 
 

  



 

Page 18 of 21 
 

SCHEDULE 3 
 

MINISTRY OF ENVIRONMENT CERTIFICATE OF APPROVAL 
 

(Attach Certificate of Approval) 
 
 

ECA # A-500-1508282062 issued July 27, 2020.  Copy available. 
  



 

Page 19 of 21 
 

SCHEDULE 4 
 

 
Site Servicing Plan 2044-2A  



 

Page 20 of 21 
 

SCHEDULE 5 
 

SCHEDULE OF COSTS 
 

To be determined 
 



 

Page 21 of 21 
 

  
SCHEDULE 6 

 

CONTINGENCY PLAN AND SCHEDULE OF COSTS 
 

Contingency Plan 
 

The Contingency Plan is the Owner’s outline to ensure that at all times the System and 
related equipment and appurtenances are properly operated and maintained. The 
Contingency Plan will include, but not be limited to, effective performance, adequate 
funding, adequate staffing, and adequate laboratory and process controls.  
 

The objectives of the Contingency Plan are as follows:  
 

 

1. Ensuring adequate equipment and material are available for dealing with  
emergencies; 

 

2. Ensuring that a notification plan for reporting emergency situations with  
measures for correction; 

 

3. Preparing an operations and maintenance manual which shall be available for  
inspection; 

 

4. Maintaining a log book for site and plant maintenance; 
 

5. Ensuring that reasonable lifecycle is established to determine a reasonable  
replacement cost;  

 

This plan is to be based on capital cost, and annual operating and maintenance cost 
including, but not limited to: 
 

 

a. Operation and general maintenance; 
 

b. Ground maintenance; 
 

c. Sludge removal; and 
 

d. An estimation for equipment and appurtenances replacement. 


